




R3 Innovations Inc. IWWTF 
Refurbishment Notice of 
Alteration 

FINAL

June 25, 2020 

Prepared for: 

HyLife Foods Ltd./R3 Innovations Inc. 

Prepared by: 

Stantec Consulting Ltd. 
500-311 Portage Avenue
Winnipeg, MB  R3B 2B9

111440368 





R3 INNOVATIONS INC. IWWTF REFURBISHMENT NOTICE OF ALTERATION 

  
 

This document entitled R3 Innovations Inc. IWWTF Refurbishment Notice of Alteration was prepared by 
Stantec Consulting Ltd. (“Stantec”) for the account of HyLife Foods Ltd./R3 Innovations Inc. (the “Client”). Any 
reliance on this document by any third party is strictly prohibited. The material in it reflects Stantec’s 
professional judgment in light of the scope, schedule and other limitations stated in the document and in the 
[...]
Soils/terrain x 

Expansion of the building footprint on the PS will result in limited 
disturbance of soils that have been previously disturbed during past 
developments on the PS. Accordingly, interaction with soils/terrain is 
considered negligible. 

Surface water/ 
groundwater  

The proposed alterations/additions will be located on the existing 
developed property.  
During construction, stormwater will continue to be managed by 
surface ditching. The potential for surface runoff and erosion at the 
PS to affect water quality of the Whitemud River (approx. 930 m 
away) is considered very low and mitigable with implementation of 
industry-accepted practices such as silt fences and erosion control 
measures to manage surface drainage flow.  
Groundwater is not expected to be used or affected by the 
construction of the Project. Dewatering of excavations is not likely 
required. 
Operationally, the proposed alterations are mitigation measures to 
continue wastewater treatment and generate high quality effluent. A 
25% (390 m3/day) increase from 1,570 m3/day to 1,960 m3/day in 
the licensed daily effluent discharge (annual average) to the 
Whitemud River is proposed to allow for the treatment of 
additional wastewater. No change in licence conditions for 
effluent quality are proposed.  



R3 INNOVATIONS INC. IWWTF REFURBISHMENT NOTICE OF ALTERATION 

Introduction  
June 25, 2020 

 1.11 
 

Table 1-5 Designation of Valued Components 

Valued Component  
Potential 
Project 

Interaction 
Rationale for Exclusion or Inclusion  

and Project Potential Effect 

Vegetation x 

No native vegetation is present at the PS and the proposed 
construction of the additional proposed works will occur in a 
previously disturbed area of the PS, adjacent to the current IWWTF 
facility. The size and location of the new buildings and tank will not 
affect vegetation. 

Wildlife and wildlife 
habitat x No substantive wildlife or natural wildlife habitat is present on the PS. 

Property and land use x 

Site activities occur within an existing industrial area in an area that 
has supported the current land use for many years. The PS is zoned 
for the existing/proposed land use. No negative interaction is 
anticipated. 

Infrastructure and 
services  

The proposed alteration will generate a negligible increase in traffic 
in the LAA due to the addition of construction-related vehicles. There 
will be no need for changes in the provision of municipal 
infrastructure and services (i.e., external roads, sewer, water) to the 
site. 
The IWWTF itself is a utility to which alterations will be made to 
accommodate continued treatment of wastewater from the pork 
processing plant as well as temporarily stored wastewater at 
the former IWWTF prior to discharge to the Whitemud River. 

Employment and 
economy  x 

Benefits related to employment and tax generation in the LAA from 
construction and operation of the R3 IWWTF will continue. No 
adverse effects related to employment and economy in the LAA are 
anticipated. 

Heritage resources x The PS is located within an existing industrial area that is already 
disturbed; there are no heritage concerns on the PS. 

Aesthetics and noise x 

The PS is located within an existing industrial area; the proposed 
alteration remains consistent with current building types and there 
will be no substantial change to LAA visual aesthetics. Noise 
generation will continue to be typical of historic use in the area and 
no noise complaints have been received by HyLife in several years 
of operation including during previous construction and facility/plant 
expansions. The Project will not substantially affect aesthetics or 
noise in the LAA. 

Health and safety x 

Contractors engaged in the construction phase of the Project will be 
subject to site specific health and safety plans and worker protection 
standards and procedures under The Workplace Safety and Health 
Act (Manitoba). 
Existing worker health and safety programs will be maintained as 
part of the operations at the PS. The Project is not anticipated to 
change the risks for worker/public Health and Safety. 

 

Following the identification of VCs, an analytical framework is used to evaluate and characterize the 
potential Project effects on those VCs identified as having a potential Project interaction (identified in bold 



R3 INNOVATIONS INC. IWWTF REFURBISHMENT NOTICE OF ALTERATION 

Introduction  
June 25, 2020 

1.12  
 

in Table 1-5), based on standardized criteria to facilitate quantitative (where possible) and qualitative 
assessment of residual environmental effects. 

1.6.2.2 Residual Effects Description Criteria 

Terms used to characterize the residual environmental effects are consistent with those summarized in 
previous HyLife Foods/R3 NOA application documents and are summarized in Table 1-6 below. 

Table 1-6 Characterization of Residual Environmental Effects 

Characterization Description Quantitative Measure or Definition of Qualitative 
Categories 

Direction The long-term trend of the 
residual effect 

Positive— an improvement in the VC compared with 
existing conditions and trends 
Adverse— a decline in the VC compared with existing 
conditions and trends  
Neutral— no change in the VC from existing conditions and 
trends  

Magnitude The amount of change in the 
VC relative to existing 
conditions  

Negligible— no measurable change 
Low— a change that falls within the level of natural 
variability 
Moderate— a measurable change which is unlikely to affect 
the VC 
High— a measurable change which is likely to affect the VC 

Geographic Extent The geographic area in 
which an environmental 
effect occurs  

PS— residual effects are restricted to the Project site 
LAA— residual effects extend into the LAA (up to a 3-km 
radius of Project site) 
RAA— residual effects extend to other adjacent areas to the 
property up to a 10-km radius 

Frequency Identifies when the residual 
effect occurs and how often 
during the Project or in a 
specific phase 

Single event— residual effect occurs once throughout the 
life of the Project 
Multiple irregular event— residual effect occurs 
sporadically and intermittently (no set schedule) throughout  
Multiple regular event— residual effect occurs repeatedly 
and regularly throughout  
Continuous— residual effect occurs continuously 
throughout the life of the Project 

Duration The period of time required 
until the VC returns to its 
existing condition, or the 
effect can no longer be 
measured or otherwise 
perceived 

Short-term— residual effect restricted to the duration of 
construction (assumed to be 16 months)  
Medium-term— residual effect extends up to 10 years 
Long-term— residual effect extends for longer than 10 
years 

Reversibility Pertains to whether the VC 
can return to its existing 
condition after the project 
activity ceases 

Reversible— the effect is likely to be reversed after activity 
completion and decommissioning 
Irreversible— the effect is unlikely to be reversed even 
after decommissioning 



R3 INNOVATIONS INC. IWWTF REFURBISHMENT NOTICE OF ALTERATION 

Introduction  
June 25, 2020 

 1.13 
 

Table 1-6 Characterization of Residual Environmental Effects 

Characterization Description Quantitative Measure or Definition of Qualitative 
Categories 

Ecological and 
Socio-economic 
Context 

Existing condition and trends 
in the area where 
environmental effects occur 

Undisturbed— area is relatively undisturbed or not 
adversely affected by human activity  
Disturbed— area has been substantially previously 
disturbed by human development or human development is 
still present 

1.7 PUBLIC ENGAGEMENT 

The existing R3 IWWTF is located on one privately-owned parcel of land within an area that is 
appropriately zoned for heavy industrial land use. The treatment facility has been operated at this location 
by R3 Innovations since 2009. No formal public engagement is planned beyond the placement of the 
NOA on the Public Registry for public review and comment if required by MCC.  

1.8 FUNDING 

HyLife Foods/R3 Innovations will provide funding for all undertakings related to the Project. 

 

 





R3 INNOVATIONS INC. IWWTF REFURBISHMENT NOTICE OF ALTERATION 

Project Description  
June 25, 2020 

 2.1 
 

2.0 PROJECT DESCRIPTION 

2.1 EXISTING LICENSED DEVELOPMENT 

The R3 IWWTF has been in operation since 2009, occupying approximately 2.0 ha west of the pork 
processing plant site. The subject property is zoned “MH – Industrial Heavy” under the Town of Neepawa 
Zoning By-law No. 3184-18. A site plan showing the R3 IWWTF is provided as Figure 1-2 illustrating the 
existing and presently planned layout of the alteration at the Project site. The existing R3 IWWTF consists 
of a screening/pumping building, a treatment building, two aeration tanks, one anoxic tank, two post-
anoxic tanks, a flow attenuation tank, and a cooling tower. The annual average daily effluent volume 
generated by the R3 IWWTF is presently licensed at 1,570 m3/day. Additional information on the existing 
treatment process can be found in previous HyLife/R3 Innovations NOA submissions (Stantec 2019a, b; 
2018).  

The R3 IWWTF continually treats the HyLife pork processing plant wastewater, consistently discharging 
effluent treated to a higher (better) quality than licence limits. This has been facilitated, on occasion of 
process upsets or other maintenance works at the R3 IWWTF, by diverting wastewater to one of the 
existing outdoor former IWWTF cells north of the pork processing plant for temporary storage prior to 
transfer back to the R3 IWWTF for treatment and discharge (in general accordance with Clause 33 of the 
R3 IWWTF Licence No. 2870 RRR).  

As the processing rate at the HyLife pork processing plant has increased towards its licence limits and 
various minor processing steps have undergone modifications to address market demands and sanitation 
standards, process wastewater generation rates have, at times, been higher than originally predicted. 
This has increased the average daily wastewater production (i.e., raw influent to the R3 IWWTF) to 
approximately 1,583 m3/day (March 2020). The increased wastewater production has increased the R3 
IWWTF effluent discharge to the Whitemud River over the year to 1,580 m3/day (annual daily average). 
The effluent quality, however, continues to be excellent with average effluent parameter concentrations 
(2019) as follows: 

• cBOD5: <2.0 mg/L 

• TSS: 0.57 mg/L 

• Fecal Coliforms and E. coli: <10/100 mL 

• Total nitrogen: 7.45 mg/L 

• Total phosphorus: 0.102 mg/L 

• Total ammonia: 0.235 mg/L 



R3 INNOVATIONS INC. IWWTF REFURBISHMENT NOTICE OF ALTERATION 

Project Description  
June 25, 2020 

2.2  
 

2.2 PROPOSED ALTERATION 

The proposed alteration (the Project) will provide additional capacity to maintain reliable treatment while 
continuing to meet the quality limits in the existing R3 IWWTF licence. The Project will allow continued full 
operation of the HyLife pork processing plant.  

The Project includes the construction of a new primary treatment annex building, a new aeration basin 
and an addition to the membrane treatment building within the existing R3 IWWTF property (see Figure 1-
2). A new primary DAF unit will be installed in the new primary treatment annex building along with a new 
sludge storage tank, and the relocated primary and two smaller sludge dewatering centrifuges from the 
pumping/screening building (or the primary centrifuge and an additional new centrifuge). A new 
membrane treatment train, aeration system blowers, and an additional UV disinfection system will occupy 
the treatment building addition. The new aeration basin will be approximately equal in size to each of the 
two existing basins (The Stover Group 2020).  

Although a 390 m3/day increase in treated effluent discharged to the Whitemud River (to 1,960 m3/day as 
an annual daily average) is proposed, no changes in the licensed R3 IWWTF effluent quality limits are 
requested and effluent quality is expected to be consistent with current levels. The increased hydraulic 
discharge capacity will address process fluctuations and resulting higher wastewater flows from the pork 
processing plant and the need to treat temporarily stored wastewater from the former IWWTF cells. The 
increased treatment capacity will also preserve future process flexibility at the pork processing plant. The 
details of the proposed changes (see Figures 1-3a, 1-3b) are discussed in the following subsections.  

2.2.1 New Primary Treatment Annex Building 

A new, separate, Primary Treatment Annex building (approximately 35 m x 16 m [560 sq. m.]) will be 
constructed north of the existing screening/pumping building (see Figure 1-2) and contain a new larger 
primary stage DAF unit (approximately 50% more surface area than the existing primary DAF). The 
existing primary DAF will remain in the existing screening/pumping building and be repurposed to provide 
backup to the new primary DAF while the existing second stage DAF in the pumping/screening building 
will be decommissioned in-place. Ferric chloride will continue to be dosed ahead of the DAF units via a 
new ferric chloride storage tank in the new building to feed the new primary DAF and the existing ferric 
chloride tank for the former primary (now second stage) DAF. The DAF effluent will continue to be 
conveyed to the existing attenuation tank. DAF sludge will be pumped to centrifuges for dewatering and 
disposal (see Figure 1-3a). 

To address current limitations of IWWTF operations relative to sludge processing capacity, the existing 
sludge dewatering centrifuges and dewatered sludge cake handling process will be relocated from the 
Screening/Pumping Building into a larger space in the new Primary Treatment Building Annex (see 
Figure 1-3a). The larger centrifuge will continue to function as the duty centrifuge with the two relocated 
smaller centrifuges providing capacity for maintenance and additional capacity as required. As an 
alternative to relocating the two smaller centrifuges, an additional new centrifuge (the same size as the 
relocated primary centrifuge) may be added. The two existing 15 m3 roll-off bins will be replaced by a new 



R3 INNOVATIONS INC. IWWTF REFURBISHMENT NOTICE OF ALTERATION 

Project Description  
June 25, 2020 

 2.3 
 

larger sludge storage tank (approximately 300 m3) in the building, along with two trailer bays located on 
the west side of the new building for storing the dewatered cake solids prior to being trucked off-site. 

In summary, the new Primary Treatment Annex building will house the following facilities: 

• New primary DAF unit 

• New polymer feed pumps 

• New 12,000-gallon (45,425 litre) bulk Ferric Chloride storage tank 

• New Ferric Chloride feed pumps 

• Relocating the existing duty and two smaller backup centrifuges (or installing a new second 
centrifuge) from the screening/ pumping building. 

• New sludge storage tank 

2.2.2 Secondary Treatment New Aeration Basin 

A third aeration basin (equal in size to the two existing basins (i.e., 1,215 m3 [320,000 gallons]) is 
proposed to provide spare capacity for maintenance of the existing aeration basin and equipment in the 
secondary treatment system and increased capacity of the system once maintenance has been 
completed. Figure 1-2 shows the planned location of the new aeration basin. The new aeration tank is 
planned to have the following specifications: 

• Diameter – 14.3 m 

• Side water depth – 6.4 m 

• Volume – 1,215 m3 

• Blowers – 3 x 1,900 m3/hour 

• Membrane disc diffusers – 570 9-inch diffusers 

2.2.3 New Membrane Treatment Building Annex  

A new addition (approximately 15 m x 22 m [330 sq. m]) will be constructed on the west side of the 
existing Treatment Building (see Figure 1-2) housing a new membrane treatment train with three 
cassettes and a UV disinfection system. The membrane system will consist of a hollowfiber membrane 
unit complete with a back-pulse tank, membrane aeration, recirculation pumps, membrane cleaning 
systems, and other ancillary equipment (see Figure 1-3b). The flow through the additional membrane 
train will be up to 13.5 litres/second. When in operation, the new membrane treatment train will allow for 
one of the existing trains to be taken offline for maintenance.  



R3 INNOVATIONS INC. IWWTF REFURBISHMENT NOTICE OF ALTERATION 

Project Description  
June 25, 2020 

2.4  
 

The additional UV disinfection system in the Membrane Treatment Building Annex will similarly provide 
continued disinfection of the membrane-treated effluent during maintenance and cleaning. The new UV 
disinfection system will have a flow capacity of up to 35 litres/second (3,024 m3/day). 

The addition to the building will also allow for the expansion of welfare space (approximately 75 m2) within 
the existing treatment building to accommodate a washroom, additional locker space, and a lunch area 
for the current R3 Innovations staff and two additional wastewater operators.  

2.2.4 Construction Inputs and Outputs 

During the construction phase of the proposed alterations, materials required may include concrete, steel, 
rebar, field-survey tape, paint spray cans, drywall, lumber, flooring, fuel and other materials. Raw 
materials such as gravel, water, and fill will also be required for site works. Most of these materials will be 
brought to the site from other areas. There may be temporary storage of construction materials in lay-
down areas on the site. At peak construction, it is estimated that approximately 50 construction staff will 
be involved in the Project. Equipment utilized on-site will be typical for construction, including cranes, 
loaders, skid-steers, etc. 

Outputs during construction can include surface runoff and fugitive dust and vehicle emissions from 
construction equipment. Other outputs generated from construction work related to spent packaging 
materials, solvents, used oils, surplus building materials, etc. will be regularly transported off the site and 
disposed of or recycled at approved sites according to applicable regulations.  

2.2.5 Operation Inputs and Outputs 

2.2.5.1 Water Use and Wastewater Production 

The Project will result in a marginal increase in reclaimed utility water usage (cleaning the additional 
building annexes and equipment) and related wastewater generation at the R3 IWWTF. The change in 
water use (i.e., cleaning) is conservatively estimated to increase by approximately 50 m3/day, still within 
the capacity of the existing water supply of the R3 IWWTF.  

The 25% increase in treatment capacity (to 1,960 m3/day as an annual average) will accommodate the 
previously mentioned higher process wastewater flows generated at the pork processing plant, the 
temporarily stored wastewater at the former IWWTF, as well as the forecasted increase in utility water use 
(i.e., 50 m3/day) at the R3 IWWTF. The generated effluent quality is not expected to change substantially 
and will continue to meet licence limits.  

2.2.5.2 Chemical Usage 

As no new treatment processes, and no change in capacity or effluent quality are proposed, chemical 
usage is not expected to change in terms of chemical type or quantity used.   

A new 12,000 gallon (45,425 litre) Ferric Chloride bulk storage tank will be housed within the new Primary 
Treatment Building Annex to provide additional on-site storage. Ferric Chloride usage is expected to 



R3 INNOVATIONS INC. IWWTF REFURBISHMENT NOTICE OF ALTERATION 

Project Description  
June 25, 2020 

 2.5 
 

remain unchanged from current use, although shipments may decrease in number due to the increase 
on-site storage provided. 

The previously approved addition of a 21,000 L external bulk storage tank for Micro-C (Stantec 2018) has 
yet to be implemented but is expected to provide sufficient on-site storage of the supplemental carbon 